

レジメン名	使用薬剤	略号	投与量	投与スケジュール		備考
DOC療法	ドセタキセル	DOC	70mg/m ²	day1	3週毎投与	
Cabazitaxel療法	カバジタキセル	CZX	25mg/m ²	day1	3週毎投与	

(皮下注製剤)

レジメン名	使用薬剤	略号	投与量	投与スケジュール		備考
Leuprorelin	リュプロレリン		1筒	day1		3.75mg/1ヶ月, 11.25mg/3ヶ月 22.5mg/6ヶ月
Goserelin	ゴセレリン		1筒	day1		3.6mg/1ヶ月, 10.8mg/3ヶ月
Degarelix	デガレリクス		1筒	day1		80mg/1ヶ月, 480mg/3ヶ月

(内服薬単独)

レジメン名	使用薬剤	略号	投与量	投与スケジュール		備考
Bicalutamide	ビカルタミド		80mg/day	day1	連日投与	
Flutamide	フルタミド		125mg/day	day1	連日投与	
Enzaltamide	エンザルタミド		160mg/day	day1	連日投与	
Abiraterone	アビラテロン		1000mg/day	day1	連日投与	PZL併用
Darolutamide	ダロルタミド		1200mg/day	day1	連日投与	
Apalutamide	アパルタミド		240mg/day	day1	連日投与	
Chlormadinone	クロルマジノン		100mg/day	day1	連日投与	
Ethinylestradiol	エチニルエストラジオール		0.5mg/day	day1	連日投与	

